

PROGRESS TESTS ON AIR, SLUMP, AND WEIGHT PER CUBIC FOOT OF CONCRETE REPORT

North Dakota Department of Transportation, Construction
SFN 10069 (Rev. 03-2001)

Project	County
Type of Work	

RESULTS

Date Tested	Concrete from (Paving Sta. or Part of Structure)
Class of Concrete	Mix Used - Lbs./Sack Cement
Total Water Used - Gallons/Sack Cement	Cement Used - Sacks/Cubic Yard

ITEM	PERFORMED RESULTS OF TESTS BY RECORD PERSONNEL	OBSERVED RESULTS OF TESTS BY FIELD PERSONNEL
AIR PERCENT		
SLUMP - INCHES		
WEIGHT - LBS. PER CUBIC FT.		

CYLINDERS MADE FROM THIS BATCH:

PROGRESS CYLINDERS NUMBERS	
PROJECT CYLINDERS NUMBER	

REMARKS

DISTRIBUTION:

_____ DISTRICT

PROJECT ENGINEER

DISTRICT MATERIALS COORDINATOR

DATE